



https://www.printo.it/pediatric-rheumatology/ZA_GB/intro

Drug Therapy

Version of 2016

8. Leflunomide

8.1 Description

Leflunomide is an alternative option for patients unresponsive or intolerant to methotrexate. However, experience with this drug in childhood arthritis is still scarce and the drug is not approved for JIA by regulatory authorities.

8.2 Dosage/modes of administration

Children with a weight less than 20 kg receive 100 mg of leflunomide orally for one day, followed by a maintenance dose of 10 mg every other day. Children weighing 20 to 40 kg are given 100 mg of leflunomide for two days, followed by a maintenance dose of 10 mg per day. Children weighing more than 40 kg receive 100 mg of leflunomide for three days, followed by a maintenance dose of 20 mg per day. Because leflunomide is teratogenic (can cause malformation to the foetus), young females of childbearing potential must have a negative pregnancy test before starting this medication and must adopt appropriate contraception.

8.3 Side effects

Diarrhoea, nausea, vomiting are the main side effects. In case of toxicity, treatment with cholestyramine under medical control is needed.

8.4 Main paediatric rheumatic diseases indications

Juvenile idiopathic arthritis (the drug is not approved for use in juvenile idiopathic arthritis).